
Jon Niermann, Chairman 
Emily Lindley, Commissioner 
Bobby Janecka, Commissioner 
Erin E. Chancellor, Interim Executive Director 
 
 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
Protecting Texas by Reducing and Preventing Pollution 

P.O. Box 13087   •   Austin, Texas 78711-3087   •   512-239-1000   •   tceq.texas.gov 
How is our customer service?     tceq.texas.gov/customersurvey 

printed on recycled paper 

March 3, 2023 

TO:  All interested persons. 

RE: Walton Texas, LP 
TPDES Permit No. WQ0015918001 

Decision of the Executive Director. 

The executive director has made a decision that the above-referenced permit application 
meets the requirements of applicable law.  This decision does not authorize 
[...]
Hoygrape, Pam Brooks, SMRF, Susan Ohlendorf, Thomas Ohlendorf, Robert Carl 
Ohlendorf, Michael W. Ohlendorf, Nancy Ohlendorf, Stacey Nicole Lake, Joy Jungers, 
and Tracy Harp requests the permit to have a ultra-violet (UV) disinfection requirement 
rather than chlorine disinfection because chlorine could potentially be harmful to 
aquatic life. 

RESPONSE 19: The rules in 30 TAC § 309.3(g)(1) require that disinfection of domestic 
wastewater must be protective of both public health and aquatic life, however the rules 
do not require a specific method of disinfection. A permittee may disinfect domestic 
wastewater through use of 1) chlorination, 2) ultra-violet light, or 3) an equivalent 
method of disinfection with prior approval of the Executive Director. For this facility, 
Walton Texas, LP has chosen chlorine disinfection. Chlorination may be via gaseous, 
liquid, or tablet forms. Chlorine is the one of the most practical and effective means of 
disinfection because it can kill disease-causing bacteria and nuisance organisms and 
can eliminate certain noxious odors during disinfection. Whichever form is used, the 
design criteria for chemical disinfection by chlorine, including safety requirements, in 
30 TAC Chapter 217, Subchapter K shall be observed.  

The Water Quality Division has determined that the draft permit is in accordance with 
the Texas Surface Water Quality Standards, which ensures that the effluent discharge 
is protective of aquatic life, human health, and the environment. Therefore, the permit 

http://wellowner.org/water-quality/water-testing/
http://wellowner.org/water-quality/water-testing/
http://twon.tamu.edu/media/619641/what-to-do-about-coliform-in-wellwater.pdf
https://www.tceq.texas.gov/publications/gi/gi-432.html


 

Executive Director’s Response to Public Comment Page 12 
Application by Walton Texas, LP for 
TPDES Permit No. WQ0015918001 

limits given in the draft permit intended to maintain the existing uses of the surface 
waters and preclude degradation also include the residual chlorine concentration in 
the treated effluent. The permit limitation for maximum total chlorine residual is 4.0 
mg/l to be monitored five times per week. 

COMMENT 20: Kurt Waldhauser, Tamara Stroud, Jacob Hendrickson, Shirley M 
Ogletree, Rebecca Taylor Rockeymoore, Star Jennings, Billy Turner, Blanca Loyla, Sara 
Hoygrape, Pam Brooks, SMRF, TRPA, Susan Ohlendorf, Thomas Ohlendorf, Robert Carl 
Ohlendorf, Michael W. Ohlendorf, Nancy Ohlendorf, Stacey Nicole Lake, SBCA, Tracy 
Harp, and MWSC are concerned that an ammonia-nitrogen limit is not sufficient and a 
total nitrogen limit would be required to be protective of MSWC’s underground 
drinking water supply from the alluvium formation. 

RESPONSE 20: The Water Quality Division has determined that the draft permit is in 
accordance with the Texas Surface Water Quality Standards, which ensures that the 
effluent discharge is protective of aquatic life, human health, and the environment. 
The review process for surface water quality is conducted by the Standards 
Implementation Team and Water Quality Assessment Team surface water modelers. 
The Water Quality Division has determined that if the surface water quality is 
protected, then the groundwater quality in the vicinity will not be impacted by the 
discharge. Therefore, the permit limits given in the draft permit intended to maintain 
the existing uses of the surface waters and preclude degradation will also protect 
groundwater. 

The effluent limit for ammonia nitrogen (NH3-N) included in the draft permit was 
derived during the dissolved oxygen modeling analysis of the proposed discharge. The 
ammonia nitrogen effluent limit is part of an ‘effluent set’ of oxygen-demanding 
constituents that also includes CBOD5, in addition to a minimum dissolved oxygen 
concentration limit for the effluent itself. The proposed discharge is modeled to 
ensure that instream dissolved oxygen levels will be maintained above the criteria 
established for the receiving waters, even during the most pessimistic of conditions, 
typically represented by hot and dry summertime conditions. The effluent limits 
included in the draft permit are predicted to be adequate to ensure that dissolved 
oxygen levels will be maintained above the criteria established for Hemphill and 
Morrison Creeks. 

The Standards Implementation Team typically implements total phosphorus limits for 
discharges to freshwater streams. Total nitrogen limits are typically given for 
discharges into estuarine environments such as bays and tidal water bodies. Hemphill 
Creek and Morrison Creek are both central Texas freshwater streams and therefore the 
type of limit considered for this discharge would be a total phosphorus limit. There are 
a few cases where nitrogen limits have been implemented on freshwater streams, 
however these are extenuating circumstances and are on a case-by-case basis.  

COMMENT 21: Kurt Waldhauser, Tamara Stroud, Jacob Hendrickson, Shirley M 
Ogletree, Rebecca Taylor Rockeymoore, Star Jennings, Billy Turner, Blanca Loyla, Sara 



 

Executive Director’s Response to Public Comment Page 13 
Application by Walton Texas, LP for 
TPDES Permit No. WQ0015918001 

Hoygrape, Pam Brooks, SMRF, Susan Ohlendorf, Thomas Ohlendorf, Robert Carl 
Ohlendorf, Michael W. Ohlendorf, Nancy Ohlendorf, Malcolm Johnson, Stacey Nicole 
Lake, and Tracy Harp are concerned that a Class C operator is not sufficient and the 
plant would require a Class A operator to function well. 

RESPONSE 21: The classification of the operator is determined by 30 TAC Chapter 30 
Subchapter J. Based on the rules, the facility will require a Class C operator or higher. 

COMMENT 22: SMRF expressed concern that there are no specific requirements for 
protecting the facility from a 100-year flood or 500-year flood. 

RESPONSE 22: The facility is subject to One Hundred-Year Flood Plain Requirements as 
per 30 TAC § 217.35 and 30 TAC § 309.13. The TCEQ does not prohibit the location of 
a wastewater treatment facility in a floodplain as long as the facility design adheres to 
TCEQ rules. As per Other Requirement No. 6 in the draft permit, the proposed Cotton 
Center Martindale WWTP shall be subject to plans and specifications review prior to 
construction. Part of this review will include adherence to 30 TAC § 217.35, relating to 
“One Hundred-Year Flood Plain Requirements.” The draft permit requires that the 
facility design must provide protection from inundation during a 100-year flood event.  

COMMENT 23: SMRF and TRPA expressed concern that endangered species exist such 
as freshwater mussels at the San Marcos River and they may be affected by the 
discharge from the WWTF. 

RESPONSE 23: It is true that the San Marcos River is home to several endangered 
species, however this discharge will not affect any of the species of concern. As 
provided in the Procedures to Implement the State Surface Water Quality Standards 
(June 2010) the Executive Director reviewed the application for potential impacts to 
aquatic or aquatic-dependent federally listed endangered or threatened species. The 
discharge from this permit action is not expected to have an effect on any federal 
endangered or threatened aquatic or aquatic dependent species or proposed species or 
their critical habitat. This determination is based on the United States Fish and Wildlife 
Service’s (USFWS) biological opinion on the State of Texas authorization of the Texas 
Pollutant Discharge Elimination System (TPDES; September 14, 1998; October 21, 1998 
update). To make this determination for TPDES permits, TCEQ and EPA only 
considered aquatic or aquatic dependent species occurring in watersheds of critical 
concern or high priority as listed in Appendix A of the USFWS biological opinion. 
Though the Peck’s cave amphipod (Stygobromus pecki), Barton Springs Salamander 
(Eurycea sosorum), Fountain Darter (Etheostoma fonticola), San Marcos Gambusia 
(Gambusia georgei), San Marcos Salamander (Eurycea nana), Texas Wild Rice (Zizania 
texana), Texas Blind Salamander (Eurycea (Typhlomolge) rathbuni), Comal Springs 
Riffle Beetle (Heterelmis comalensis), and Comal Springs Dryopoind Beetle (Stygoparnus 
comalensis) can occur in Hays County, they are not known to be present in the segment 
for this discharge. The determination is subject to reevaluation due to subsequent 
updates or amendments to the biological opinion. 



 

Executive Director’s Response to Public Comment Page 14 
Application by Walton Texas, LP for 
TPDES Permit No. WQ0015918001 

COMMENT 24: Robert Deviney requested information about the effluent limits in the 
draft permit.  

RESPONSE 24: The draft permit authorizes a discharge of treated domestic wastewater 
at an Interim I volume not to exceed a daily average flow of 0.0525 MGD, an Interim II 
volume not to exceed a daily average flow of 0.21 MGD and a Final volume not to 
exceed a daily average flow of 0.42 MGD. 

The effluent limitations for the Interim I, Interim II, and Final phase of the draft 
permit, based on a 30-day average, are 5 mg/l CBOD5, 5 mg/l total suspended solids 
(TSS), 2 mg/l NH3-N, 1 mg/l Total Phosphorus (TP), 126 colony forming units (CFU) or 
most probable number (MPN) of Escherichia coli (E. coli) per 100 ml, and 4.0 mg/l 
minimum dissolved oxygen (DO). The effluent shall contain a chlorine residual of at 
least 1.0 mg/l and shall not exceed a chlorine residual of 4.0 mg/l after a detention 
time of at least 20 minutes based on peak flow. 

COMMENT 25: The City of Martindale and GEAA expressed concern that the facility 
will not be able to meet the draft permit limits of 5 mg/l CBOD5, 5 mg/l total 
suspended solids (TSS), 2 mg/l NH3-N, 1 mg/l Total Phosphorus (TP), 126 colony 
forming units (CFU) or most probable number (MPN) of Escherichia coli (E. coli) per 100 
ml, and 4.0 mg/l minimum dissolved oxygen (DO). 

RESPONSE 25: The proposed Cotton Center Martindale Wastewater Treatment Facility 
is an activated sludge process plant operated in the single stage nitrification mode. 
Treatment units in the Interim I phase include a bar screen, an aeration basin, a final 
clarifier, a sludge digester, a chlorine contact chamber, and a tertiary cloth filter 
system. Treatment units in the Interim II phase include two bar screens, four aeration 
basins, two final clarifiers, four sludge digesters, two chlorine contact chambers, and 
two tertiary cloth filter systems. Treatment units in the Final phase include three bar 
screens, six aeration basins, three final clarifiers, six sludge digesters, three chlorine 
contact chambers, and three tertiary cloth filter systems. The TCEQ design criteria for 
a domestic wastewater system under 30 TAC Chapter 217, identify types of treatment 
technology that can achieve the treatment levels required in the proposed permit. 

Other Requirement No. 6 in the proposed permit requires Walton Texas, LP prior to 
construction of the treatment facility, to submit to the TCEQ Wastewater Permitting 
Section (MC 148) a summary transmittal letter in accordance with the requirements in 
30 TAC § 217.6(d). If requested by the Wastewater Permitting Section, the permittee 
shall submit plans and specifications and a final engineering design report which 
comply with 30 TAC Chapter 217, relating to “Design Criteria for Domestic Wastewater 
Systems”. The permittee shall clearly show how the treatment system will meet the 
permitted effluent limitations required on Page 2, 2a, and 2b of this permit. The 
Executive Director’s staff will ensure that the plant design can adequately treat the 
domestic wastewater in accordance with the effluent limitations in the proposed 
permit during the review of the plans and specifications for this facility. 



 

Executive Director’s Response to Public Comment Page 15 
Application by Walton Texas, LP for 
TPDES Permit No. WQ0015918001 

COMMENT 26: TRPA, SMRF, and Joy Jungers expressed concerns of potential algal 
growth would be caused by the plant and would lead to proliferation of cyanotoxins 
and increased murkiness in water. They also expressed concerns regarding nutrient 
enrichment and phosphorus leading to algal growth and otherwise degrading water 
quality, providing studies that outlined their concerns.  

RESPONSE 26: As stated in comment 13, this permit was evaluated for total 
phosphorus impacts consistent with the 2010 Implementation Procedures. The 
primary concern for nutrient enrichment in freshwater streams is due to total 
phosphorus levels. A total phosphorus screening was conducted and determined best 
professional judgement should be used to determine whether limits were warranted. 
Based on stream type, stream clarity, shading, knowledge of the area, concerns for 
total phosphorus in the segment and consistency with other dischargers in the area, it 
was determined that limits were not warranted. On November 5, 2021, the applicant 
requested the implementation of a 1 mg/L total phosphorus limit, and the Standards 
Implementation Team granted this request.  

COMMENT 27: Robert Deviney commented that the application has not been delivered 
to the City of Martindale for viewing.  

RESPONSE 27: As per the applicant, the original application, Executive Director’s 
preliminary decision, and the draft permit were sent to the City of Martindale on 
September 27, 2021. After the permit was updated with the more stringent permit 
limits, another copy of the original application, a new Executive Director’s preliminary 
decision, and the updated draft permit was sent to the City of Martindale on February 
18, 2022. 

III. CHANGES MADE TO THE DRAFT PERMIT IN RESPONSE TO COMMENTS 

The ED did not make any changes to the draft permit in response to public 
comment.  

Walton Texas, LP has requested the ED make their effluent limits more stringent. 
The effluent limits in the proposed permit originally had 10 mg/l CBOD5, 15 mg/l total 
suspended solids (TSS), 3 mg/l NH3-N, and a reporting requirement for Total 
Phosphorus (TP) in the Interim I phase and 10 mg/l CBOD5, 15 mg/l total suspended 
solids (TSS), 2 mg/l NH3-N, and a reporting requirement for Total Phosphorus (TP) in 
the Interim II and Final phase. The permittee has asked to make their effluent limits 
5 mg/l CBOD5, 5 mg/l total suspended solids (TSS), 2 mg/l NH3-N, and 1 mg/l Total 
Phosphorus (TP) for all phases of their proposed permit. The ED has made the changes 
requested by the applicant.   



 

Executive Director’s Response to Public Comment Page 16 
Application by Walton Texas, LP for 
TPDES Permit No. WQ0015918001 

Respectfully submitted, 

Texas Commission on Environmental 
Quality 

Erin Chancellor  
Interim Executive Director 

Charmaine Backens, Acting Director 
Office of Legal Services 

Guy Henry, Acting Deputy Director 
Environmental Law Division 

 
Harrison Cole Malley  
Staff Attorney 
Environmental Law Division 
State Bar No. 24116710 
P.O. Box 13087, MC 173 
Austin, Texas 78711-3087 
(512) 239-1439 (phone) 
(512) 239-0626 (fax) 

REPRESENTING THE 
EXECUTIVE DIRECTOR OF THE 
TEXAS COMMISSION ON 
ENVIRONMENTAL QUALITY  



 

Executive Director’s Response to Public Comment Page 17 
Application by Walton Texas, LP for 
TPDES Permit No. WQ0015918001 

CERTIFICATE OF SERVICE 

I certify that on February 28, 2023, the “Executive Director’s Response to Public 
Comment” for Permit No. WQ0015918001 was filed with the Texas Commission on 
Environmental Quality’s Office of the Chief Clerk. 

 
Harrison Cole Malley, Staff Attorney 
Environmental Law Division 
State Bar No. 24116710  



 

Executive Director’s Response to Public Comment Page 18 
Application by Walton Texas, LP for 
TPDES Permit No. WQ0015918001 

Attachment 1 

Justin C. Adkins, Jared Anable on behalf of the City of Martindale, Sydney Beckner 
on behalf of Hill County Alliance, Pam Brooks, Frank L. Caldwell, Cyndie Colburn, Kelly 
Deanne Davis, Robert Deviney, Arlis Flores, Richard Gallegos, Nathan M. Glavy and 